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Note: When ordering parts, provide Pump, Transmission or PTO Serial Number.




Kor T Transmission

REF. REF.
NO. DESCRIPTION NO. DESCRIPTION
B1 Volute Body Subassembly B13 Tapped Flange, 3 in. NPT
(Includes B2, B3 and Wear Ring) :
B14 Discharge Head
B2 Serial Plate ;
B15 Blind Flange
B3 Drive Screw, No. 6 x 1/4 in.
Ve Serew X B16 |  O-ring, 3-1/2 x 3-3/4 in,
B4 Headless Pipe Plug, 3/8 in.
B18 Flange Gasket
B5 Pipe Plug, 3/8 in.
'be Flug, 5o In B19 |  Hex Hd Screw, 7/16-20 x 3 in.
B6 Pipe Plug, 1/4 in.
be Flug, 17# N B20 |  Hex Hd Screw, 7/16-14 x 1-1/2 in.
B7 Mounting Plate :
B22 Lock Washer, 7/16 in.
B8 Pipe Plug, 3/4 in.
B23 Hex Nut, 7/16-20
B9 Intake Adaper Subassembly (Includes Wear Ring) ; ;
B24 Pipe Plug, 2 in.
B10 Hex Hd Screw, 3/8-16 x 1 in. - — -
B25 Victaulic Fitting, 3 in.
B11 Lock Washer, 3/8 in.
B12 O-ring, 7-1/4 x 7-1/2 in.
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DISCHARGE

B25

B13

B24
DISCHARGE HEAD 3 IN. NPT TAPPED FLANGE 3 IN. VICTAULIC BLANK
(OPTIONAL) (OPTIONAL) (OPTIONAL) NO FITTING
PROVIDED WITH
MOUNTING BRACKET KIT
‘ a6 FASTENERS B7
PROVIDED WITH
Bz /gv TRANSMISSION
B10
BN I

FASTENERS 57
PROVIDED WITH

TRANSMISSION

OPTIONAL MOUNTING
BRACKET KIT
PN
PROVIDED WITH
MOUNTING BRACKET KIT
CLR & CLV PUMPS
K OR T TRANSMISSION
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PA Transmission

REF. REF.
NO. DESCRIPTION NO. DESCRIPTION
B1 Volute Body Subassembly B13 Tapped Flange, 3 in. NPT
(Includes B2, B3 and Wear Ring) :
B14 Discharge Head
B2 Serial Plate :
B15 Blind Flange
B3 Drive S , No. 6 x 1/4 in.
rive screw, No. b x 1% n B16 |  O-ring, 3-1/2 x 3-3/4 in.
B4 Headless Pipe Plug, 3/8 in.
B18 Flange Gasket
B5 Pipe Plug, 3/8 in.
pe g, e B19 |  Hex Hd Screw, 7/16-20 x 3 in.
B6 Pipe Plug, 1/4 in.
pe g, 1A B20 |  Hex Hd Screw, 7/16-14 x 1-1/2 in.
B8 Pipe Plug, 3/4 in. :
B22 Lock Washer, 7/16 in.
B9 Intake Adaper Subassembly (Includes Wear Ring)
B23 Hex Nut, 7/16-20
B10 Hex Hd Screw, 3/8-16 x 1 in. - -
B24 Pipe Plug, 2 in.
B11 Lock Washer, 3/8 in. : o .
B25 Victaulic Fitting, 3 in.
B12 O-ring, 7-1/4 x 7-1/2 in. - -
B26 Plain Washer, 1/2 in.
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DISCHARGE

B25

B13 B19

B22
/(
BZ23
DISCHARGE HEAD 3 IN. NPT TAPPED FLANGE 3 IN. VICTAULIC BLANK
(OPTIONAL) (OPTIONAL) (OPTIONAL) NO FITTING

FASTENERS

@\@\%
PROVIDED WITH ™~
TRANSMISSION
7

B26

CLR & CLV PUMPS
PA TRANSMISSION
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